
COS-W 901 

2023/05 V1.0 

 



Contents： 
General View 1 

Arm 3 

5 Needle Bar Frame 

 8 Thread Tension Base 

 

26 

Color Change System 

 

 

 

 

 

 

 

 

 

 

 

 

10 

Rotary Hook Base 12 

X-axis Drive System 15 

18 Y-axis Drive System 

Embroidery Frame 20 

Stand 22 

Thread Stand 24 

Cap Frame parts 



- 1 

- 

General View 
 



- 2 

- 

序 号 名 称 Description 代号Part No. 数量QTY 备注 
 

18 
 

线架-单头 09 

针 

 

Wire rack 
 

 

15060960 
 

 

1 
 

 

 

19 
 

线架立柱-套

件 

 

Wire stand column-kit 
 

 

01130164 
 

 

1 
 

 

 

20 
 

操作头支架- 

两头 

Operating head 

bracket 

 

01142010 
 

 

1 
 

 

21 台板后罩壳 Back cover of platen 15010305 1  

22 机架侧盖板 Rack side cover 15010308 2  

 

23 
 

后盖板-小单

头 

 

Rear cover 
 

 

15010307 
 

 

1 
 

 

24 台板前挡板 Front baffle of platen 15010310 1  

25 台板-X300 Table-X300 15050151 1  

序 号 名 称 Description 代号Part No. 数量QTY 备注 

1 上机架 Upper rack 15010160 1  

2 下机架 Lower rack 15010261 1  

3 机头组件 Head assembly 01227600 1  

4 夹线器组件 Thread clamp assembly 01080955 1  

 

5 
 

换色装置-小

单头 

Color changing 

device-single head 

 

01043362 
 

 

1 
 

 

 

6 
 

 

小梭箱组件 
 

shuttle box 

components 

 

01030363 
 

 

1 
 

 

7 驱动X-360 Drive X-360 15021161 1  

 

8 
 

驱动 Y-小单

头 

 

Drive Y- single head 
 

 

15022062 
 

 

1 
 

 

 

9 
 

 

操作屏 8 寸横 
 

Operation screen 8 

inch horizontal 

 

60420408 
 

 

1 
 

 

 

10 
 

驱动板-小单

头 

Driver board- single 

head 

 

60420813 
 

 

1 
 

 

 

11 
 

开关电源 

-150W 

Switching power 

supply-150W 

 

60420901 
 

 

1 
 

 

 

12 
 

主轴电机

60SF3A60 

Spindle motor 

60SF3A60 

 

60310702 
 

 

1 
 

 

 

13 
 

同步带轮

5M-32-17-T15 

Timing pulley 

5M-32-17-T15 

 

60025230 
 

 

1 
 

 

 

14 
 

同步带轮

5M-32-17-T18 

Timing pulley 

5M-32-17-T18 

 

60025231 
 

 

1 
 

 

 

15 
 

涨紧轮-单撑

式-小单头 

Tensioner-single 

support-single head 

 

01180752 
 

 

1 
 

 

 

16 
 

同步带主轴

5M-15-1350 

Synchronous belt 

spindle 5M-15-1350 

 

60025109 
 

 

1 
 

 

 

17 
 

线盘-小单头

9-15 针 

 

Wire reel 
 

 

15010330 
 

 

1 
 

 

General View 
 



- 3

-

Arm 



- 4

-

序 号 名 称 Description 代号Part No. 数量QTY 备注 

34 销 70X8mm Pin 70X8mm 01220902 1 

35 
高速机侧盖

板 B 

High speed machine 

side cover B 

Arm 

01221010 1 

36 
内六角杯头

M5x16 

Hexagon socket head 

M5x16 
60813516 1 

37 
内六角M5x1 

弹平垫片 

Hexagonal M5x1 flat 

washer 
60810560 3 

38 
内六角杯头

M4x12 

Hexagon socket head 

M4x12 
60813412 4 

39 
内六角杯头

M4x10 

Hexagon socket head 

M4x10 
60813410 6 

40 
内六角杯头

M4x8 

Hexagon socket head 

M4x8 
60813408 5 

41 
内六角杯头

M4x6 

Hexagon socket head 

M4x6 
60813406 2 

42 弹簧垫片M4 Spring washer M4 60900418 7 

43 
平垫M4-不

锈钢 

Flat washer 

M4-stainless steel 
60900408 7 

44 
内六角杯头

M3x8 

Hexagon socket head 

M3x8 
60813308 3 

45 弹簧垫片M3 Spring washer M3 60900318 3 

46 平垫M3 Flat washer M3 60900308 3 

47 基米内六角M4x5 Kimi Hexagon M4x5 60880405 5 

48 基米内六角M5x8 Kimi Hexagon M5x8 60880508 2 

49 沉头十字M3x6 
Countersunk cross 

M3x6 
60860306 16 

50 沉头十字M4x8 
Countersunk cross 

M3x8 
60860408 3 

51 平头一字M4x8 Flat head word M4x8 60730438 2 

序 号 名 称 Description 代号Part No. 数量QTY 备注 

17 
驱动轴承套

盖板 
Drive bearing cover 01221011 1 

18 
针杆架定位

勾 

Needle bar frame 

positioning hook 
01220102 1 

19 
面线夹持

驱动安装

板

Upper thread 

clamping drive 

mounting plate 

01220762 1 

20 机头轴-油毡 Head shaft-linoleum 01220911 1 

21 驱动器轴 Drive shaft 01220906 1 

22 
三眼连杆销

70X8mm 

Three eye connecting 

rod pin 70X8mm 
01220903 1 

23 螺母M6 Nut M6 60900628 1 

24 
弹簧垫片

M6-不锈钢 

Spring washer 

M6-stainless steel 
60900618 1 

25 
平垫M6-不

锈钢 

Flat washer 

M6-stainless steel 
60900608 1 

26 三眼连杆 Three-hole link 01220261 1 

27 小连杆 Small link 01220211 1 

28 
高速机侧盖

板 A 

High speed machine 

side cover A 
01221009 1 

29 驱动器组件 Drive components 01220361 1 

30 
压脚驱动器

组件 

Presser foot drive 

assembly 
01220461 1 

31 压脚连杆 Presser foot link 01220409 2 

32 
一眼挡圈

M8xM15 

One hole retaining 

ring M8xM15 
01220908 2 

33 
压脚驱动连

杆组件 

Presser foot drive 

connecting rod 

assembly 

01220462 1 



Needle Bar Frame 

- 5

-



Needle Bar Frame 

- 6 

- 

序 号 名 称 Description 代号Part No. 数量QTY 备注 

6.13 减震垫 Cushion 01320211 9 
 

6.14 压脚 Presser foot 01320303 9 
 

6.15 针夹 Needle clip 01320213 9  

6.16 针夹螺丝 Needle clamp screw 01320214 9 
 

7 机针 Needle 60621101 9  

 

8 
上面板-弧型 

-9 

 

Upper panel-arc-9 
 

01320503 
 

1 

 

 

9 
 

 

针杆架下面

板-9 针 

Needle bar frame 

lower panel-9 

stitches 

 

01320509 
 

 

1 
 

 

 

10 
中过线组件 

-9 针 

Middle thread 

assembly-9 pin 

 

01322251 
 

1 

 

 

11 
 

面线夹-9 针 
Upper thread clamp-9 

needles 

 

01320751 
 

1 
 

 
12 

 

 

下过线-带灯 

-9 针 

Under the 

thread-with light-9 

needles 

 
01320651 

 

 
1 

 

 

 

13 
牛津垫 3 孔 

-2 

 

Oxford mat 3 holes-2 
 

01322504 
 

9 
 

14 毛毡垫 3 孔 Felt pad with 3 holes 01322506 6  

15 下导轨-9 Lower rail-9 01320809 1  

 

16 
针杆架导向

板-9 

Needle bar frame 

guide plate-9 

 

01321314 
 

1 
 

17 
圆柱头内六

角 M4X25 

Cylinder head 

hexagon socket M4X25 
60810425 2 

 

18 
圆柱头内六

角 M4x12 

Cylinder head 

hexagon socket M4x12 
60813412 2 

 

19 
小圆头十字

M3x6 

Small round head 

cross M3x6 
60741306 4 

 

序 号 名 称 Description 代号Part No. 数量QTY 备注 

1 针杆架-9 Needle Bar Frame-9 10081109 1 
 

 

2 
 

挑线杆轴-9 
Thread take-up 

shaft-9 

 

01320409 
 

1 

 

 

3 
 

挑线杆组件 
Thread take-up lever 

assembly 

 

01320463 
 

9 

 

 

4 
挑线杆轴套- 

左 

Thread take-up shaft 

sleeve-left 

 

01320401 
 

1 

 

 

5 
跳线杆轴套- 

右 

Thread take-up shaft 

sleeve-right 

 

01320402 
 

1 

 

6 针杆组件 Needle bar assembly 01320264 9  

6.1 针杆螺丝 Needle bar screw 01320204 9  

6.2 针杆弹簧 Needle bar spring 01320205 9  

 

6.3 
针杆上弹簧

垫片 

Spring washer on 

needle bar 

 

01320218 
 

9 
 

6.4 针杆 Needle bar 01320203 9  

 

6.5 
 

上死点卡头 
Top dead point card 

head 

 

01320207 
 

9 
 

 

6.6 
内六角杯头

M4x8 

Hexagon socket head 

M4x8 

 

60810408 
 

18 
 

6.7 针杆驱动销 Needle bar drive pin 01320208 9  

 

6.8 
 

压脚弹簧套 
Presser foot spring 

cover 

 

01320311 
 

9 
 

6.9 
压脚弹簧 

-0.8 

Presser foot spring 

-0.8 
01320308 9 

 

6.10 压脚套-导向 
Presser foot 

cover-guide 
01320310 9 

 

6.11 
小圆头十字

M3x4 

Small round head 

cross M3x4 
60741304 9 

 

6.12 压脚套 Foot cover 01302111 9  

 



Needle Bar Frame 

- 7 

- 

序 号 名 称 Description 代号Part No. 数量QTY 备注 

20 
 

圆头十字

M4x8 
Round head cross M4x8 
 

60742408 
 

4 
 

 

21 
 

沉头十字

M4x8 

Countersunk cross 

M4x8 
60860408 

 

2 
 

 

 
22 

 

法兰式半圆

十字M3x4 
 

Flange type 

semicircle cross 

M3x4 

 
60745304 

 

 
6 

 

 

23 
 

基米内六角

M4x5 
Kimi Hexagon M4x5 

 

60880405 
 

2 
 

 

24 
 

沉头十字

M3x4 

Countersunk cross 

M3x4 
60860304 

 

2 
 

 

25 弹簧垫片M4 Spring washer M4 60900413 2  

 



Thread Tension Base 

- 8 

- 

 



Thread Tension Base 

- 

9- 

序 号 名 称 Description 代号Part No. 数量QTY 备注 
 

10 
 
断检座滑条-9 

Broken inspection 

seat slider-9 

 

01080929 
 

1 

 

 

11 
沉头十字M3x4 

－镀锌 

Countersunk cross 

M3x4-galvanized 

 

60860304 
 

5 

 

12 压线装置 Crimping device 01080954 2  

 

12.1 
圆头十字肩顶

M2.5x6 

Round head cross 

shoulder top M2.5x6 

 

01080226 
 

12 

 

12.2 压线弹簧 Pressure wire spring 01080225 12  

12.3 压线片 Crimping piece 01080224 12  

12.4 压线板 Crimping board 01080925 2  

 

13 
沉头十字

M3x6-镀锌 

Countersunk cross 

M3x6-galvanized 

 

60860306 
 

4 

 

 

10 
 

断检座滑条-9 
Broken inspection 

seat slider-9 

 

01080929 
 

1 

 

 

11 
沉头十字M3x4 

－镀锌 

Countersunk cross 

M3x4-galvanized 

 

60860304 
 

5 
 

12 压线装置 Crimping device 01080954 2  

 

13 
沉头十字

M3x6-镀锌 

Countersunk cross 

M3x6-galvanized 

 

60860306 
 

4 
 

14 夹线器后壳 Clamp back shell 01080910 1  

 

15 
 

指示灯-单头 
Indicator 

light-single head 

 

60380326 
 

1 
 

 
16 

 

小圆头十字

M3x6-镀镍 

Small round head 

cross M3x6-nickel 

plated 

 
60741306 

 

 
1 

 

 

 
17 

 

滑动光耦-底

检 

Sliding 

optocoupler-bottom 

inspection 

 
60330211 

 

 
1 

 

 

序 号 名 称 Description 代号Part No. 数量QTY 备注 

1 夹线器板-9 Thread clamp board-9 01080909 1 
 

2 底检 Bottom check 01080251 9  

 

2.1 
 

 
小圆头十字

M3x6 镀锌 

Small round head 

cross M3x6 

galvanized 

 

60741306 
 

 

9 
 

 

 

2.2 
 
底检轮-合件 

Bottom inspection 

wheel-assembly 

 

01080250 
 

9 

 

2.3 过线轮轴 Thread reel 01080213 9  

2.4 断检轮 Broken wheel 01080214 9  

 

2.5 
 
小圆头M2.5x5 

Small round head 

M2.5x5 

 

60741225 
 

9 

 

3 松紧旋钮-套 Elastic Knob-Set 01080252 9  

3.1 调节旋钮 Adjustment knob 01080207 9  

 

3.2 
 

防松垫圈 
Anti-loosening 

washer 

 

03144226 
 

9 
 

3.3 宝塔弹簧 Pagoda spring 01080205 9  

3.4 压线片 Crimping piece 01080217 9  

3.5 夹线螺栓 Tightening bolt 01080208 9  

3.6 毡垫 Felt pad 01080219 9  

 

4 
夹线器支架- 

左 

Thread clamp 

bracket-left 

 

01080201 
 

1 
 

5 
夹线器支架- 

右 

Thread clamp 

bracket-right 
01080202 1 

 

6 内六角 M4x10 Hexagon socket M4x10 60813410 4  

7 
螺母防松 M4- 

不锈钢 

Nut lock 

M4-stainless steel 
60900448 9 

 

8 过线管卡头-9 Line pipe clamp -9 01080903 1  

9 灯罩 lampshade 01080221 1 
 

 



Color Change System 

- 

10- 

 



Color Change System 

- 

11- 

序 号 名 称 Description 代号Part No. 数量QTY 备注 

 

13 
 

内六角

M4x8+弹垫+ 

平垫 

Hexagonal 

M4x8+Spring 

washer+Flat washer 

 

60813461 
 

 

2 
 

 

 

13.1 
内六角杯头

M4x8 

Hexagon socket head 

M4x8 

 

60813408 
 

2 

 

 

13.2 
弹簧垫片

M4-不锈

钢 

Spring washer 

M4-stainless steel 

 

60900418 
 

2 

 

 

13.3 
平垫M4-不

锈钢 

Flat washer 

M4-stainless steel 

 

60900408 
 

2 

 

 

14 
机壳上盖板 

-菱豪 

Chassis upper 

cover-Linghao 

 

01221005 
 

1 

 

 

15 
基米内六角

M3x4-黑 

Kimi Hexagon 

M3x4-Black 

 

60880304 
 

1 

 

 

16 
基米内六角

M6 x 8－黑 

Kimi Hexagon M6 x 

8-Black 

 

60880608 
 

2 
 

 

17 
沉头十字M3 

x 6-镀锌 

Countersunk cross M3 

x 6-galvanized 

 

60860306 
 

4 
 

 

18 
双轨换色

凸轮-52-

10 

Double track color 

changing cam-52-10 

 

01040111 
 

1 
 

 

19 
基米内六角

M4 x 4－黑 

Kimi Hexagon M4 x 

4-Black 

 

60880404 
 

1 
 

20 
圆头十字

M4x8-镀

镍 

Round head cross 

M4x8-nickel plated 
60742408 2 

 

21 换色罩壳 Color change cover 03040512 1  

序 号 名 称 Description 代号Part No. 数量QTY 备注 
 

1 
换色电机安

装板 

Color change motor 

mounting plate 

 

01042207 
 

1 

 

 

2 
 

换色轴承座 
Color-changing 

bearing seat 

 

01042206 
 

1 

 

 

3 
内六角弹簧

垫片M4 

Hexagon socket 

spring washer M4 

 

60813462 
 

4 

 

 

3.1 
内六角杯头

M4*10 

Hexagon socket head 

M4*10 

 

60813410 
 

4 

 

 

3.2 
弹簧垫片

M4-不锈钢 

Spring washer 

M4-stainless steel 

 

60900418 
 

4 

 

 

3.3 
平垫M4-不

锈钢 

Flat washer 

M4-stainless steel 

 

60900408 
 

4 

 

 

4 
深沟球轴承

19-10-6 

Deep groove ball 

bearings 19-10-6 

 

60031006 
 

1 

 

5 换色轴套 Color change sleeve 01042212 1  

 

6 
步进电机

42-HS 

 

Stepping motor 42-HS 
 

80314202 
 

1 
 

7 换色手柄 Color change handle 01043311 1  

 

8 
电位器固定

螺栓 

Potentiometer fixing 

bolt 

 

01042209 
 

1 
 

 

9 
电位器支撑

板 

Potentiometer 

support 

plate 

 

01042210 
 

1 
 

10 多圈电位器 
Multi-turn 

potentiometer 
60333710 1 

 

11 
挑线卡块轴

承 

Thread take-up block 

bearing 
03040564 1 

 

 

12 
 

光耦固定块- 

马头机 

Optocoupler fixing 

block 

 

01041130 
 

 

1 
 

 

 



Rotary Hook Base 

- 

12- 

 



Rotary Hook Base 

- 

13- 

序 号 名 称 Description 代号Part No. 数量QTY 备注 

 
13 

平头一字

9/64 x 8 

 
Flat head 9/64 x 8 

 
60410908 

 
2 

 

14 剪线驱动杆 Trimming drive rod 01053021 1 
 

 

15 
 

动刀驱动杆 
Movable knife drive 

lever 

 

01053030 
 

1 

 

16 动刀 Moving knife 01053031 1 
 

17 定刀 Fixed knife 01053032 1 
 

 

18 
沉头十字

M3x4 

 

Countersunk cross M3x4 

 

60860304 

 

1 

 

 

19 
小圆头十字

M3x6 

Small round head cross 

M3x6 

 

60741306 
 

4 

 

 

20 
基米内六角

M3x5-黑 

Kimi Hexagon 

M3x5-Black 

 

60880305 
 

2 

 

 

21 
基米内六角

M5x8 

 

Kimi Hexagon M5x8 
 

60880508 
 

2 

 

22 剪线拉杆 Thread trimming lever 01053037 1 
 

24 驱动杆夹头 Drive rod chuck 01053029 1  

 

25 
基米内六角

M3x4-黑 

Kimi Hexagon 

M3x4-Black 

 

60880304 
 

2 
 

26 定刀弹片 Fixed knife shrapnel 01053033 1  

 

27 
圆扁头十字

M3 x 4－镀镍 

Round flat head cross 

M3 x 4-nickel plated 

 

60740304 
 

1 
 

 
28 

 

沉孔一字

11/64x6-镀

镍 

 

Counterbore 

11/64x6-nickel-plated 

 
60924131 

 

 
3 

 

 

29 针板-35 弧 Needle plate-35 arc 01053062 1  

 

30 
 

沉孔一字

11/64x6 

 

Counterbore 11/64x6 
 

 

60924131 
 

 

2 
 

 

序 号 名 称 Description 代号Part No. 数量QTY 备注 

 
1 

 
帽绣梭箱 

Cap embroidery shuttle 

box 

 
01030301 

 
1 

 

2 轴承 6003RS Bearing 6003RS 60031518 1 
 

 

3 
基米内六角

M5x6 

 

Kimi Hexagon M5x6 
 

60880506 
 

5 

 

 

4 
 

端面轴套 12 
End side Shaft sleeve 

12 

 

60030803 
 

2 

 

 

5 
梭箱安装螺

栓 

Shuttle box mounting 

bolt 

 

60920402 
 

1 

 

6 下轴齿轮 Lower shaft gear 60073017 1 
 

7 旋梭轴 Hook shaft 01030364 1 
 

 

7.1 
深沟球轴承

7.94-20 

Deep groove ball 

bearings 7.94-20 

 

60037920 
 

1 

 

 

7.2 
旋梭轴 

-CT362 

 

Hook shaft-CT362 
 

01030311 
 

1 

 

 

7.3 
挡圈

7.94-16- 

 

Retaining ring 7.94-16 
 

60037921 
 

1 

 

8 梭箱盖板 Shuttle box cover 01030302 1 
 

 

9 
旋梭+梭壳+ 

梭芯 

Rotary shuttle + 

bobbin case + bobbin 

 

60620269 
 

1 

 

9.1 梭壳 Bobbin case 60620301 1  

9.2 梭芯 bobbin 60620302 1  

9.3 旋梭 Hook 60620268 1  

 

10 
 

针板座（小） 
Needle plate seat 

(small) 

 

01031101 
 

1 

 

 

11 
 

内六角杯头

M4x12 

Hexagon socket head 

M4x12 

 

60810412 
 

 

2 
 

 

 

12 
 

 

旋梭定位钩 
 

Rotary hook 

positioning hook 

 

01053011 
 

 

1 
 

 

 



Rotary Hook Base 

- 

14- 

序 号 名 称 Description 代号Part No. 数量QTY 备注 
 

35.5 
扣线电磁铁

限位板 

Deduction line 

solenoid limit plate 

 

01060312 
 

1 

 

 

35.6 
小圆头十字

M3x4 

Small round head cross 

M3x4 

 

60741304 
 

1 

 

 

36 
 

内六角

M4x10 弹垫

平垫 

 

Hexagonal M4x10 spring 

washer flat washer 

 

60813462 
 

 

2 
 

 

 

37 
沉头十字M3 

x 6-镀锌 

Countersunk cross M3 x 

6-galvanized 

 

60860306 
 

3 

 

序 号 名 称 Description 代号Part No. 数量QTY 备注 
 

31 
 

针板座罩壳 
Needle plate seat 

cover 

 

01053065 
 

1 

 

32 扣线整套 Deduction line set 01060361 1  

32.1 扣线转轴 Buckle shaft 01060302 1 
 

32.2 扣线叉座 Buckle fork seat 01060301 1  

 

32.3 
扣线叉活动

块 

Movable block for 

buckle wire fork 

 

01060303 
 

1 

 

32.4 扣线叉 Buckle fork 01060304 1  

 

32.5 
扣线叉连杆

销 

Buckle fork connecting 

rod pin 

 

01060306 
 

1 

 

32.6 活动挡块 Movable stop 01060305 1  

32.7 螺母M3 Nut M3 60900328 1  

 

32.8 
内六角杯头

M3x8 

Hexagon socket head 

M3x8 

 

60813308 
 

1 
 

 
33 

 

内六角

M5x12+弹垫

平垫 

Hexagonal M5x12+ 

spring washer flat 

washer 

 
60810512 

 

 
2 

 

 

 

34 
扣线电磁铁

盖板 

Deduction line 

solenoid cover 

 

01030307 
 

1 
 

35 扣线-套 Buckle line-set 01060362 1  

 

35.1 
扣线电磁铁

24V 

Deduction line 

solenoid 24V 

 

60320453 
 

1 
 

35.2 
扣线电磁铁

座 

Deduction line 

solenoid holder 
01060311 1 

 

35.3 
沉头十字

M3x4 

 

Countersunk cross M3x4 60860304 1 
 

 

35.4 
 

 

扣线叉连杆 
 

Buckle fork connecting 

rod 

 

01060323 
 

 

1 
 

 

 



X-axis Drive System 

- 

15- 

 



 X-axis Drive System 

- 

16- 

序 号 名 称 Description 代号Part No. 数量QTY 备注 
 

19 
按装架-X 限

位 

Press mounting frame 

-X limit 

 

15021133 
 

1 

 

 

20 
 

 

小圆头十字

M3x4-镀镍 

Small round head 

cross M3x4-nickel 

plated 

 

60741304 
 

 

2 
 

 

21 驱动盖板 Drive cover 15021112 1  

 

22 
 

感光片X 限位 
Photosensitive film 

X limit 

 

15021134 
 

1 

 

 

23 
法兰轴承

625-16-5-5 

Flange bearing 

625-16-5-5 

 

60030506 
 

4 

 

 

24 
驱动型材 

-X360 

 

Drive profile-X360 
 

15021110 
 

1 

 

 

25 
电机罩壳两头 

-X 

Motor cover at both 

ends-X 

 

01170231 
 

1 

 

 

26 
内六角杯头

M4x14 

Hexagon socket head 

M4x14 

 

60813464 
 

2 
 

 

27 
内六角杯头

M4x30 

Hexagon socket head 

M4x30 

 

60813430 
 

1 
 

 

28 
内六角M4x8- 

不绣钢 

Hexagon socket 

M4x8-stainless steel 

 

60866408 
 

4 
 

 

29 
弹簧垫片M4- 

不锈钢 

Spring washer 

M4-stainless steel 

 

60813462 
 

3 
 

30 
沉头十字M3 x 

8-镀锌 

Countersunk cross M3 

x 8-galvanized 
60860308 4 

 

 
31 

 

内六角

M4x25-不锈钢 

Hexagon socket 

M4x25-stainless 

steel 

 
60813425 
 

 
2 

 

 

32 
内六角M4x10 

－不锈钢 

Hexagon socket 

M4x10-stainless steel 
60813410 2 

 

序 号 名 称 Description 代号Part No. 数量QTY 备注 

1 带轮支架 Wheel bracket 15021116 1 
 

2 支撑架 Support frame 15021115 1  

3 连接板 Connecting plate 15021111 1  

4 步进电机 42 Stepper motor 42 80314222 1  

 

5 
同步带轮

2M-16-10-T5 

Synchronous pulley 

2M-16-10-T5 

 

60022001 
 

1 

 

 

6 
同步带轮

3M-20-10-T5 

Synchronous pulley 

3M-20-10-T5 

 

60022003 
 

1 

 

 

7 
2M-32-20-10- 

T5 阶梯 

2M-32-20-10-T5 

ladder 

 

60022002 
 

1 

 

8 电机安装板 Motor mounting plate 15021117 1  

 

9 
被动带轮座安

装板 

Passive pulley seat 

mounting plate 

 

15021118 
 

1 

 

 

10 
被动带轮座涨

紧板 

Passive pulley seat 

tensioner 

 

15021119 
 

1 
 

 

11 
被动带轮座支

架 

Passive pulley seat 

bracket 

 

15021120 
 

1 
 

12 挡板支撑架 Baffle support frame 15021114 1  

13 皮带固定板 Belt fixing plate 15021124 1  

 

14 
同步带

2M-110-8 

Synchronous belt 

2M-110-8 

 

60022108 
 

1 
 

15 
同步带

3M-10-900 

Synchronous belt 

3M-10-900 
60022179 1 

 

16 限位光耦 Limit Optocoupler 60330210 1  

17 齿型板 Tooth plate 15021125 1 
 

 
18 

 

内六角沉孔

M4x10-黑 

Hexagon socket 

counterbore 

M4x10-black 

 
60865410 

 

 
1 

 

 

 



X-axis Drive System 

- 

17- 

序 号 名 称 Description 代号Part No. 数量QTY 备注 

33 
 

导轨

MR15MLSS2V0N 

Guide rail 

MR15MLSS2V0N 
60010751 

 

1 
 

 

34 
 

内六角M3x6 

－不锈钢 

Hexagon socket 

M3x6-stainless steel 
60813306 

 

22 
 

 

35 
 

内六角M4x8 

－不锈钢 

Hexagon socket 

M4x8-stainless steel 
60813408 

 

2 
 

 

 
36 

 

小圆头十字

M3x6-镀镍 
 

Small round head 

cross M3x6-nickel 

plated 

 
60741306 

 

 
8 

 

 

37 挡板-右 Bezel-right 15021109 1  

38 挡板-左 Bezel-left 15021108 1  

39 
 

圆头十字

M4x10-镀镍 

Round head cross 

M4x10-nickel plated 
60742410 

 

4 
 

 

40 
 

圆头十字

M4x6-镀镍 

Round head cross 

M4x6-nickel plated 
60742406 

 

3 
 

 

41 
 

支撑臂右-240 
 

Support arm 

right-240 
01090352 

 

1 
 

 

42 支撑臂左-240 Support arm left-240 01090351 1  

 



Y-axis Drive System 

- 

18- 

 



Y-axis Drive System 

- 

19- 

序 号 名 称 Description 代号Part No. 数量QTY 备注 

 
17 

 

 
被动带轮座 Passive pulley seat 
 

 
15022040 
 

 
2 

 

 

18 
同步带轮 Timing pulley 

3M-16-13-T6 3M-16-13-T6 

 

60023518 
 

2 

序 号 名 称 Description 代号Part No. 数量QTY 备注 

 

1 
 

导 轨 

MR12MNL-13-1 

2 

 

Guide rail 

MR12MNL-13-12 

 

60011160 
 

 

2 
 

 

2 连接板 Connecting plate 15022005 2 
 

 

3 
连接板-小单

头 

Connecting 

board-single head 

 

15022019 
 

2 

 

 

4 
皮带压板-小

单头 

Belt pressure 

plate-single head 

 

15022006 
 

4 

 

5 电机座-86 Motor seat-86 16020125 1  

6 步进电机-X Stepper Motor-X 60305707 1  

 

7 
同步带轮

3M-32-22-T12 

Timing pulley 

3M-32-22-T12 

 

60023521 
 

1 

 

 

8 
同步带轮

3M-16-22-T8 

Timing pulley 

3M-16-22-T8 

 

60023511 
 

1 
 

9 光轴 12-300 Optical axis 12-300 01160503 1  

 

10 
同步带

3M-20-195 

Synchronous belt 

3M-20-195 

 

60023327 
 

1 
 

11 轴承座-Y Bearing seat-Y 15022007 2  

 

12 
同步带轮

3M-16-13-T8 

Timing pulley 

3M-16-13-T8 

 

60023517 
 

2 
 

 

13 
同步带

3M-12-750 

Synchronous belt 

3M-12-750 

 

60023320 
 

2 
 

14 
轴承 19-7-6 

轴承 

Bearing 19-7-6 

Bearing 
80030722 2 

 

 

15 
 

深沟球轴承

28-12-7 

Deep groove ball 

bearings 28-12-7 

 

60031221 
 

 

2 
 

 

 

16 
 

 

张紧座-Y 向 
 

Tension seat-Y 

direction 

 

15022041 
 

 

2 
 

 

 



Embroidery Frame 

- 

20- 

 



Embroidery Frame 

- 

21- 

序 号 名 称 Description 代号Part No. 数量QTY 备注 
 

4 
 

圆绣框-128 
Round embroidery 

frame-128 

 

01094660 
 

1 

 

 

4.1 
 

圆绣框内-128 
Inside the round 

embroidery frame -128 

 

01094603 
 

1 

 

 

4.2 
 

圆绣框外-128 
Outside the round 

embroidery frame -128 

 

01094601 
 

1 

 

 

4.3 
 

 

圆绣框安装板 

-128 

Round embroidery 

frame mounting 

plate-128 

 

01094604 
 

 

2 
 

 

 

5 
 

 

圆绣框-90 
 

Round embroidery 

frame-90 

 

01094560 
 

 

1 
 

 

 

5.1 
 

圆绣框内-90 
In the round 

embroidery frame -90 

 

01094503 
 

1 
 

 

5.2 
 

圆绣框外-90 
Outside the round 

embroidery frame -90 

 

01094501 
 

1 
 

 
5.3 

 

 

圆绣框安装板 

-90 

Round embroidery 

frame mounting 

plate-90 

 
01094504 
 

 
2 

 

 

6 卡销 Bayonet 01094502 5  

 

7 
圆头十字

M4X6 

 

Round head cross M4X6 
 

60742406 
 

30 
 

序 号 名 称 Description 代号Part No. 数量QTY 备注 
 

1 
方绣框

300X238 

Square embroidery 

frame 300X238 

 

01094960 
 

1 

 

 

1.1 
 

 

绣框内

300X238 

Inside the 

embroidery frame 

300X238 

 

01094901 
 

 

1 
 

 

 

1.2 
 

 

绣框外

300X238 

Outside the 

embroidery frame 

300X238 

 

01094902 
 

 

1 
 

 

1.3 平板 300X238 Tablet 300X238 01094904 2  

 

2 
 

圆绣框-208 
Round embroidery 

frame-208 

 

01094860 
 

1 

 

 
2.1 

 

 
圆绣框内-208 
 

In the round 

embroidery frame 

-208 

 
01094803 

 

 
1 

 

 

 
2.2 

 

 
圆绣框外-208 
 

Outside the round 

embroidery frame 

-208 

 
01094801 

 

 
1 

 

 

 
2.3 

 

 

圆绣框安装板 

-208 

Round embroidery 

frame mounting 

plate-208 

 
01094804 

 

 
2 

 

 

 

3 
 

圆绣框-168 
Round embroidery 

frame-168 

 

01094760 
 

1 
 

3.1 圆绣框内-168 
In the round 

embroidery frame -168 
01094703 1 

 

3.2 圆绣框外-168 
Outside the round 

embroidery frame -168 
01094701 1 

 

 
3.3 

 

圆绣框安装板 

-168 

Round embroidery 

frame mounting 

plate-168 

 
01094704 

 

 
2 

 

 

 



Stand 

- 

22- 

 



Stand 

- 

23- 

序 号 名 称 Description 代号Part No. 数量QTY 备注 

1 支架 Bracket 15010220 2  

2 脚轮 Casters 010 4  

3 
 

 

支架连接板 
 

Bracket connecting 

plate 
15010221 

 

2 
 

 

4 
 

支架连接板 - 

下 

Bracket connecting 

plate-lower 
15010222 

 

1 
 

 

5 
 

内六角杯头

M6x16 

Hexagon socket head 

M6x16 
60813616 

 

12 
 

 

6 
 

弹簧垫片M6-不

锈钢 

Spring washer 

M6-stainless steel 
60900618 

 

12 
 

 

7 
 

08.平垫 M6-不

锈钢 

Flat washer 

M6-stainless steel 
60900608 

 

12 
 

 

8 
 

内六角杯头

M6x12 

Hexagon socket head 

M6x12 
60810612 

 

16 
 

 

9 弹簧垫片 M6 Spring washer M6 60900603 16  

10 平垫 M6 Flat washer M6 60900613 16  

 



Thread Stand 

- 

24- 

 



Thread Stand 

- 

25- 

序 号 名 称 Description 代号Part No. 数量QTY 备注 

1 
 

横架 -90 度 
 

Horizontal frame -90 

degrees 
01134006 

 

3 
 

 

2 线架A-09 Wire rack A-09 15060925 1  

3 线架B-09 Wire rack B-09 15060926 1  

4 线架C-09 Wire rack C-09 15060927 1  

5 线架D-09 Wire rack D-09 15060928 1  

6 
 

线架立柱-套 
 

Wire stand 

column-sleeve 
01130164 

 

2 
 

 

6.1 线架立柱 Wire frame column 01130121 2  

6.2 夹紧块 Clamping block 01130123 2  

6.3 旋紧螺帽 Tighten the nut 01130124 2  

6.4 
 

 

线架升降柱 
 

Wire frame lifting 

column 
01130122 

 

2 
 

 

7 
 

大圆头十字

M5x10 

Big round head cross 

M5x10 
60742510 

 

11 
 

 

8 
 

沉孔内六角

M5x8 

Counterbore Hexagon 

M5x8 
60866508 

 

1 
 

 

9 
 

线架套管-红 
 

Wire Frame 

Sleeve-Red 
01130106 

 

3 
 

 

10 
 

线架套管-白 
 

Wire frame 

casing-white 
01130105 

 

16 
 

 

11 
 

66.线棒座 3 

针-套 

Wire rod holder 

3-pin-set 
01130166 

 

3 
 

 

 



Cap Frame parts 

- 

26- 

 



Cap Frame parts 

- 

27- 

序 号 名 称 Description 代号Part No. 数量QTY 备注 

22 弹簧垫片M6 Spring washer M6 60900618 1 
 

23 平垫M6 Flat washer M6 60900608 1  

24 螺母M6 Nut M6 60900628 1 
 

25 弹簧垫片M8 Spring washer M8 60900818 2  

26 平垫M8 Flat washer M8 60900808 2 
 

27 螺母M8 Nut M8 60900828 2  

 

28 
沉头十字M3 

×3 

Countersunk cross M3 

×3 

 

60860303 
 

2 

 

 

29 
沉头十字M3 

×4 

Countersunk cross M3 

×4 

 

60860304 
 

4 

 

 

30 
圆扁头十字

M3×6 

Round flat head cross 

M3×6 

 

60740306 
 

1 

 

 

31 
圆扁头十字

M4×8 

Round flat head cross 

M3×8 

 

60740408 
 

1 
 

 

32 
半圆十字M4 

×6-T 头 

Half round cross M4 

×6-T head 

 

60740406 
 

12 
 

序 号 名 称 Description 代号Part No. 数量QTY 备注 

1 帽架驱动板 Hat rack drive board 01110139 1 
 

2 帽架圈 Hat rack ring 01111001 1  

3 帽架卡头 Hat rack clip 01111062 3 
 

 

4 
 

帽架定位卡块 
Hat rack positioning 

block 

 

01111002 
 

1 

 

 

5 
 

帽架限位弹片 
Hat rack limit 

shrapnel 

 

01111003 
 

3 

 

6 帽架座 Hat holder 01111004 1  

7 滚柱轴轮 Roller wheel 01111005 2  

 

8 
法兰轴承

12-8-6 

Flange bearing 

12-8-6 

 

60030812 
 

4 

 

9 滚柱轴 Roller shaft 01111006 2  

10 帽架滚轮 Hat rack roller 01111007 2  

 

11 
法兰轴承

6-12-4 

Flange bearing 

6-12-4 

 

60030612 
 

2 

 

12 偏心销 Eccentric pin 01111008 1  

13 内支架-左 Inner stent-left 01111009 1  

14 内支架-右 Inner stent-right 01111010 1  

 

15 
 

 

U 型架 
 

 

U frame 
 

 

01111011 
 

 

1 
 

 

 

16 
 

 

弹簧垫片M3 
 

 

Spring washer M3 
 

 

60900318 
 

 

1 
 

 

17 平垫M3 Flat washer M3 60900308 1  

 

18 
 

 

弹簧垫片M4 
 

 

Spring washer M4 
 

 

60900418 
 

 

8 
 

 

19 平垫M4 Flat washer M4 60900408 8  

20 平垫M4 加大 Flat pad M4 enlarged 60900404 2  

21 螺母M4 Nut M4 60900428 12  

 



CUSTOMIZING WITH EVERY STITCH 

 


